
 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T



 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T



 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T



 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T



 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T



 M3 10 

Button Screw M3 10  12pcs

 M3 16 

Button Screw M3 16  1pcs
 M3 8 

Flat Screw M3 8  18pcs

 M3 10  11

Flat Screw M3 10  11pcs

 M3 6 

Flat Screw M3 6  5pcs

 M3 14 4

Button Screw M3 14  4pcs
 M3 8 

Button Screw M3 8  5pcs

 

 

 

( )

#1183 (5-10sec)  490

#1184 (15-20sec)  490

 M3 8

 M3 10

M3

 M3 8

 M3 8

 M3 8

 4.8mm

 M3 8

 M3 6

 M6 3 2.5

 M8 5 2.5

M3

 M3X8

  
M11 4 4

 M3 8

 2 9.7 mm

 2 9.7 mm

 M8 5 2.5

 M11 4 4

 M3 10

 M3 8

 M3 10

 M3 8

 M3 10

 M3

 M7 3.5 3

 M7 3.5 3

 M3 16

 M6 3 2.5

M3 

 M3 10

 M3 8

 M3

 M3 10

 M6 15

M3 

 M3 10

TA05 CG TA05

#3466 TA05V2 ( ) 7,800  

  1

Front Tensioner  1pcs

  1

Rear Tensioner  1pcs

  1

Motor Mount  1set

 M3 6 6

Ball Screw M3x6  6pcs

M3  

M3 Nut  2pcs.

GRP F   1

Graphite F Shock tower  1pcs

GRP R  1

Graphite R Shock Tower  1pcs

GRP   

GRP Main Chassis  1pcs

GRT   1

GRT Upper Deck  1set

GRT    

GRT Front Lower Bumper  1pcs

GRT    

GRT Front Upper Bumper  1pcs

Foam Bumper  1pcs

AL    4

AL  Shock End  4pcs

AL  2

AL Servo Post  2pcs

AL 4

AL Battery Stopper 4pcs

AL 4

AL Battery Post  4pcs

M7X3.5X3 

M7X3.5X3 AL  Post  4pcs

M3 

M3 Dish Washer pcs

  4

Body Clip  4pcs

  1

Steering Crank  1set

M2X9.7

M2X9.7 Pin  3pcs

 AL M7 25 4 3

M3 2pcs

5-1. 3 8
5-2. 3

M6 15 3 8
5-3. 3 8 2
5-4. 4
5-5. ESC

18T

Centre tension Shaft  1pcs

2

Centre Post  2pcs

  1

Centre Shaft  1pcs

18T

18T Centre Pulley  2pcs

M4 E

M5 E

M4 E

#2401  ( )  680  
#3318  LOCTITE 242  NET.0,5ml   350  

6

  1

Battery Plate  1set

  1

Front & Rear Belt  1set

 M3 0

M3 10

 M3 6 

 M11  

Ball Bearing M11 pcs

M3X10   2

M3X10 Step Set Screw  2pcs

2

Extend Arm  2pcs

M5 E   1

M5 E Ring  1pcs

M4 E   2

M4 E Ring  2pcs

AL  M6 14.5  2 (F )

Aluminum Post M6 14.5  2pcs

  1

Servo Linkage  1pcs

  2

Steering Tie Rod  2set

 M3 16

 M3 16

  1

Antenna Post  1pcs

 

#2524 TSD  TA-05 (2Pcs) 1,580

#3466 TA05 Ver2 ( ) 7,800

#3472 SP Gr  1,780

#3477 SP R ( ) 1,180

#3480 SP AL F  1,380

#3483 SP [F/R ](4) 1,280

#3553 SP R :TAMIYA TA05Ver2  2,580

#3555-LBL SP (4) 53mm 3  2,680

#3691 SP  1,280

#3804 (4)

  3,680

#3805 (4)

  2,480

  1

Gear Aduptor  1pcs

#3860P1 (1 ) 1,680

#3860P2 GRT 3,980

#3860P3 GRT 2,480

#3860P4 680

#3860P5 1,580

#3860P6 2,480

#3860P7  (New Type) 880

#3860P8 980

#3860P9 & 1,580

#3860P10 GRT F 980

#3860P11 GRT R 980

#3860P12 GRT 1,580

#3860P13 AL 18T  1 980

#3860P14 1,780

#3860P15 780

#3860P16 3M-219 460

#3860P17 3M-489 500

#3860P18 

(#3860 TA05 GRT )

#3480 

(#3860 TA05 GRT )

Step3. Step5:

1-1. 3X8 M3
 2

1-2. 1-1
1-3. 

1-4. 3X8
4

 

Step 1

Step 2: 
2-1. 50

M11x4x4
 2 X 9.7 mm 18T

2 M4 E

M4 E
2-2. 2X9.7mm

3X8 2
2-3.
2-4. M3X6

3-1. 3X8
 4
3-2. 
3-3. 3X8 2
3-4. 3X8

Step4. 4-1. 
3

3X10
7X3.5X3

4-2. 
4-3. M3X8

M3 X10
3X6

47T 4.89

48T 4.79

49T 4.69

50T 4.60

Pinion Gear Gear Retio

115T

40T 6.00

41T 5.85

42T 5.71

43T 5.58

44T 5.45

45T 5.33

46T 5.22

47T 5.11

48T 5.00

49T 4.90

Pinion Gear Gear Retio

120T

36T 6.89

37T 6.70

38T 6.53

39T 6.36

40T 6.20

41T 6.05

42T 5.90

43T 5.77

Pinion Gear Gear Retio

124T

 *2.00  : 1
Spur Gear Teeth

Pinion Gear Teeth

Formura

* 
 2.00(36 )

 :64P128T ,36T
 :64P116T ,53T


	3860in-124T01
	3860in-124T02
	3860in-124T03
	3860in-124T04
	3860in-124T05
	3860in-124T06

